MINNESOTA POLLUTION
CONTROL AGENCY

National Pollutant Discharge Elimination System (NPDES)/
State Disposal System {SDS) Permit Program Fact Sheet
Permit Reissuance

MN0024368

Permittee: City of Northfield
1450 Highway 3 North
Northfield, MN 55057

Facility name: Northfield Wastewater Treatment Facility
1450 Highway 3 North
Northfield, MN 55057
Current permit expiration date: October 31, 2015
Public comment period begins:
Public comment period ends:
Receiving water: Cannon River - Class 2Bg, 3C, 4A, 4B, 5, 6 Water
Permitting contact: Holly L. Mikkelson
Minnesota Pollution Control Agency

7678 College Road, Suite 105
Baxter, MN 56245



Table of Contents

Page

PUrpOse and PArtICIDATION ....coeiii ittt e e e e b e bRk e s 4
ADDICODIC SEOEUTOS (..ot eeeriere e eree et is i rb s r s b e s s s b e e a4 e ot e bt e e e a4 b ed e R A6 £ e HaE AR dE R AR T e e bbbt 4
T T 1 - OO O Oy U O PP PPP PR PR TP PPR PP ERPPPPR 4
PUBEC POAFLICIDIALION .....c..cviviiviris it et e e et e b s bbb G4 b LS EEE SRR €404 SR et 4

o Tot 1A =X -Tot 401 [o 14 O U O PP PO P PP F TSP RRPPTI PSS 5
BACKGroUNd INfOrMQEION .......c.cceir sttt b b et b se et b saa bR eSS o2 b e e TR e e 5
FOACHTEY TOCOEION (...t e ee bbb bbb e R bR e d L LR bt s 5
QUGN HOCOTION ..ottt e b st st a e e se e b at L e R A S e b E s AR bR s bbb b s s 5
Components and treatment teChNOIOZY ... i e 5
CUFTENT INFOPMGEION ...oeeeteeveiee ettt es e es e es e e a b b s b A L bR e bbb b e R e AR SR e e R b e b b E e a R oA S E S S S bR bbb s e £ e b 5
MAD OF PEFMILLE FACIHILY ...c.ocvevriiriricieriirnt et e ek e bbb s e e b bbb s 6
oo T Ty 1 = 1 1o | osh OO U UO T VU PP PR PI SRR T FPI PN 7
CRANGES O FACHITY OF ODBIAION ....ceeve ettt bbb e e b e e ke bR oo e R b e et st 8
Significant INAUSTRIAE USEIS (SIUS) ..o e e s 8

O LT LTt L Ve Lo L2 0L =L P O O OO P OO PP PP 8
RECENt COMPIANEE RUSEOIY ... oveie ettt bbb a4 e s et s e m e e e et s AL LS LT e s b s e e e 8
RECENT MONIEOTING FHSTOIY . .vveiveiiieiiicirsrastras e e ee et e s r e e s e e e se e e smes A AR 14 e S e g e R e e s R e R e sEEEr e pE R o4 ar e van e oo s e e e e s b e s s s et s s s 9
Receiving water(s) .......ocvveeeeee e s ees et s e et e e o2ttt et e enaeee st et s e e ne ettt 11
UISE CHASSIFICATION - eecniisrieecr ettt ees et r bt e s e bbb b bt s e b re A SRR e R e s b ek Rt s Sa e L esnnss 11
LT e o112 1 -3 OO O D PP PP P TSR PRSP IS SN 11
Existing permit effluent limits ... F e eerteeeereettteretteretre e eaaatetteeeeeenenrryerray S ans e ad ek ar et e e et e et e b e e e et 12
Technology based effluent imits [TBELS) ... st s 12
Water quality based effluent limits (WQBELS] .........cccoiiiiiiiminin et i s 12
State DIScharge RESIIICHONS (SDRS)....coivii ittt e etk b bRk bbb st b b n et s 12
Existing Limits and Monitoring REGUIFEIMENTS ......c....cvov ittt et s e 13
Proposed permit fflUENT IIMILS ..o e b s e 14
Technology based effluent Imits (TBELS) ...c.vcvri oottt e s st e s e 14
State DISChArge RESLEICLIONS [SDRS)........ccovir et eee e b s e e st e e s 14
Water quality based effluent fimits (WQBELS) ........ccccccciiiiiiiiiiiiiie s s 14
MIGSS COD EFFIUENE LITLS +rrvveserrecrereeeseeees e cesesesseseesssesemsseessssees o ssssss s sess o885 ke 00 14
Reasonabie POENTIO] REVIBW .....cc.v i ceeeieceeceiresresta s st ee et asd s n e bt e s e b ee £ 824 b1 91 2225 e A £ e s b r b n e r e b e 14

ReasONaBDIE POTEINTIG INPULES ..cccivvrvieree ettt e e e s e b b e d bR R e b e s sE e e Ed bR E R bR e nn e aa e as 15



Proposed Limits and MONItoring REGUITEIMENTS ..............ccoeeeeieeniseisis e st eves s s as et sss st s s st st s ststees e enet st neareras 16

Differences between the existing permit effluent limits and monitoring requirements and the proposed effiuent limits

ONG MONTLOTING FEQUIFEIMEINES. ....ou ottt aeet ettt e e et es bt et et e et s e ee st s esrabeset st sa st s bt s e et beneaseee s ensenearenns 17
AddItIONE] FRUIFEMENTS ..ottt ittt es st s eeesearess e bss st se b s s s esseeassen e s eeerestseareneresreenaneneeeerees 18
Mercury Monitoring and the Mercury Minimization PIGN {IMIMP) .......coeccooooiesveiestieee oo eeeeeeeereerereser s ensasennesees 18
Phosphorus Limits and MONItOring REGUITEIMBILS ............ecuuveriiiieeeeeeetrees et seeeeeeeee s s etsentrea et nenes e restesese et eeneeeeraresensas 18
N:trogen .......................... 19
SPECIAT REQUITEIMENLS ..ottt e et e e bbbt sens s e re et e R et s b bt s e e eeeeeeenenemnenserenonsarensnees 20
EXCeptional QUANTY BIOSONTS ............cveiviiciciit it e s et eat e et e s e sb e et eseeeee s ses e ne s s atatsas s tes et b s ab et tee s eeereenanentseen 20
Whole EffIuent TOXICtY (WET) - CHIONIC ..o ceec ettt e esee s eaee et seeas e amesanes et eaessasassaatanssaesraseseseeens 20
VIOTIGMCES oottt et et e a e R e i s b e e b e A e bt senseesaee e e e tn et e st ereenre e s e enas 21
Total facility reqUIFEMENTS [TFRY .....cciiiiiiee et eas ettt ettt eeeeests s eeeeeeeet e serrenaotanenensenesetsesseataseessntsaeesaeses 21

Antidegradation and anti-DACKSIAING .......ceuieei ettt re e et tereeeeeeeeeeenesesessa st anes et anessasessaneereseees 21



NPDES/SDS Permit Program Fact Sheet MNO0024368
Permit Reissuance Page 4 of 21

Purpose and participation

Applicable statutes
This fact sheet has been prepared according to the 40 CFR § 124.8 and 124.56 and Minn. R. 7001.0100, subp. 3, in

regards to a draft National Pollutant Discharge Elimination System (NPDES)/State Disposal System (SDS) permit to
construct and/or operate wastewater treatment facilities and to discharge into waters of the State of Minnesota.

Purpose
This fact sheet outlines the principal issues related to the preparation of this draft permit and documents the decisions

that were made in the determination of the effluent limitations and conditions of this permit.

Public participation
You may submit written comments on the terms of the draft permit or on the Commissioner’s preliminary
determination. Your written comments must include the following:

1. A statement of your interest in the permit application or the draft permit.

2. Astatement of the action you wish the Minnesota Pollution Control Agency (MPCA) to take, including specific
references to sections of the draft permit that you believe should be changed.

3. The reasons supporting your position, stated with sufficient specificity as to allow the Commissioner to
investigate the merits of your position. ‘

You may also request that the MPCA Commissianer hold a public informational meeting. A public informational meeting
is an informal meeting which the MPCA may hold to help clarify and resolve issues.

In accordance with Minn. R. 7000.0650 and Minn. R. 7001.0110, your petition requesting a public informational meeting
must identify the matter of concern and must include the following: items one through three identified above; a
statement of the reasons the MPCA should hold the meeting; and the issues you would like the MPCA to address at the

meeting.

In addition, you may submit a petition for a contested case hearing. A contested case hearing is a formal hearing before
an administrative law judge. Your petition requesting a contested case hearing must include a statement of reasons or
proposed findings supporting the MPCA decision to hold a contested case hearing pursuant to the criteria identified in
Minn. R. 7000.1900, subp. 1 and a statement of the issues proposed to be addressed by a contested case hearing and
the specific relief requested. To the extent known, your petition should include a proposed list of witnesses to be
presented at the hearing, a proposed list of publications, references or studies to be introduced at the hearing, and an
estimate of time required for you to present the matter at hearing.

You must submit alt comments, requests, and petitions during the public comment period identified on page one of this
notice. All written comments, requests, and petitions received during the public comment period will be considered in
the final decisions regarding the permit. If the MPCA does not receive any written comments, requests, or petitions
during the public comment period, the Commissioner or other MPCA staff as authorized by the Commissioner will make
the final decision concerning the draft permit.

Comments, petitions, and/or requests must be submitted by the last day of the public comment period to:

Holly L. Mikkelson

Minnesota Pollution Control Agency
7678 College Road, Suite 105
Baxter, MN 56425



NPDES/SDS Permit Program Fact Sheet MN0024368
Permit Reissuance Page 5 of 21

The permit will be reissued if the MPCA determines that the proposed Permittee or Permittees will, with respect to the
facility or activity to be permitted, comply or undertake a schedule to achieve compliance with all applicable state and
federal pollution control statutes and rules administered by the MPCA and the conditions of the permit and that all
applicable requirements of Minn. Stat. ch. 1160 and the rules promulgated thereunder have been fulfilled.

More detail on all requirements placed on the facifity may be found in the Permit document.
Facility description
Background information

Facility location
The Northfield Wastewater Treatment Facility (Facility} is located at 1450 Highway 3 North, Northfield, Minnesota
55057, Dakota County, approximately one mile north of the city of Northfield and about % mile north of the Dakota and

Rice county borders.

Outfall location
The outfall, Monitoring Station SDOO0S, is located just to the east (less than % mile) of the wastewater treatment facility
at latitude 44° 28’ 45" and longitude 93" 08’ 45”. The outfall discharges directly to the Cannon River.

Components and treatment technology

Current information

The Facility has a continuous discharge to the Cannon River and is designed to treat an average wet weather design flow
(AWWDF) of 5.2 million gallons per day (MGD), an average dry weather design flow of 3.23 MGD, a five-day
carbonaceous biochemical oxygen demand strength of 185 milligrams per fiter {mg/L}, a total suspended solids
concentration of 150 mg/L, and a total phosphorus concentration of 8 mg/L. This is a Class A facility.

The existing Facility treats flow for the city of Northfield and the city of Dundas. The treatment process consists of a raw
wastewater pumping station, flow metering, fine screens, vortex grit removal, six rapid-mix tanks, chemical addition of
ferric chloride and polymer for phosphorus removal, two flocculation tanks, two lamella plate primary clarifiers, ten
upflow biological aerated filters, a filter backwash tank, and uitraviolet light disinfection. There are two Rotating
Biological Contactors and secondary clarifiers that are still present but are not in use.

The biosolids treatment system consists of a raw biosolids storage tank, belt filter press dewatering, and lime/heat
pasteurization to produce exceptional quality biosolids. The biosolids are stored on-site until they are land applied.

The MPCA has evaluated the treatment components of the Facility with regards to the total phosphorus fimits in this
permit. At the time of permit issuance, the Facility is operating at less than the permitted AWWDF of 5.2 MGD and is
demonstrating the capability of meeting the total phosphorus effluent limits of 24.80 kg/day calendar month average
(Jun-Sep), 6,223 kg/year 12-month moving total {Jan-Dec), and 1.0 mg/L calendar month average (Jan-Dec). As the
Facility approaches its AWWDF, it may need infrastructure improvements and/or operational changes to maintain
compliance. This permit includes additional reporting requirements to assure compliance with the total phosphorus
effluent limits as the Facility's influent flows and/or pollutant ioadings increase,

The Facility was delegated pretreatment authority on April 5, 2013,

The Facility is further described in plans and specifications on file with the MPCA in an engineering report by the firm of
Bolton & Menk, Inc., dated April 23, 1998, and letters from Bolton & Menk, inc., dated through February 23, 2000.



NPDES/SDS Permit Program Fact Sheet MN0024368
Permit Reissuance Page 6 of 21

Map of permitted facility

Topographic Map of Permitted Facility

MNGO24368: Northfield Wastewater Treatment Facility
T112N, R19W, Section 30
Northfield, Dakota County, Minnesota

/ A
ook
v - ~ 0 L
J Ny \;_‘= P
_\' N \
i~ L.{m
avet Pty v
:“*va;j;_,.“,,,_;, Y iz ey ___'_E;;._
\7 2]
“ -} |
\ \ |
) — . k
. EAT - T L ¥,
[Northﬁeld Wastewater Treatment 4 ;\
)
! } - :.I 4 . L)
B, £y ; N\
Y (i e
S "/) K
. i 7 K
o S
OO s
e e — ]
' e

L
1 .,),
i
! R
"] g weHohini Ny nle N U TTINOR I g o Con¥ B'ﬁ":’m‘%’ﬂ
Map produced by: MPCA Staff, 11/5/2019 I ! 'ﬁ | T T J T ] X
Source: USGS Quad o 02 04 0.8 ¥iles A

Scale: 1:20,000



MN0024368

NPDES/SDS Permit Program Fact Sheet

Permit Reissuance

Page 7 of 21

Flow schematic

Spyosoig o abeing
uonedddy «—ri  spiosoig
pue BUS-UO
4
waweal | sbeias
Spiosorg Buusiemag sSpi{osot
| uonezuneisey [T sprosasg [¢ SPUOSUE
JesHsewn MEY
&
usnu)
]
BAIY UBULRS uonzaUISIy fo1) sy uones (2} waugeal) Buidwing
olueniys an o Pajeidy e Budwng | siopues e — —
|eatBojoig By Aiewug Reumaig mey
v
Asen
ysemxoeg -

BlOSSLUIW "PlaLyHON
S10T 2leWSYIg JusWRAL] 15JeMBISEAN



NPDES/SDS Permit Program Fact Sheet MN0024368
Permit Reissuance Page 8 of 21

Changes to facility or operation
There have been no changes to the Facility or its operation since the last five-year permit cycle.

Significant industrial users (SIUs)

Table 1
Name of SIU, Product/Concern Total Avg Flow {(MGD) - Contral Mechanism or Local  Subject to Categorical
all from process WW Limit? Standards?

Malt-O-Meal, breakfast cereal 0.16 Y N

Multek Flexible Circuits, heavy metals  0.14 Y Y

All Flex, heavy metals 0.009 Y Y

Chemical Additives

Table 2

Chemical Purpose Location of Frequency/Duration Average Rate  Maximum Rate
] Addition of Use of Use

Ferric Chloride coagulant Before Clarifier  Continuous; flow proportional 120 gpd 145 gpd

Ferric Chloride odor contro!  To Sludge Tank  Continuous; constant 15 gpd 15 gpd

Polymer Chemisolv 9229  flocculant Before Clarifier  Continuous; flow propartional  9.25 lbs/day 10.8 Ibs/day

Recent compliance history

A Compliance Evaluation inspection of the Facility was conducted on March 20, 2019, by Cara Omana and Christopher Hinze
of the Minnesota Pollution Control Agency (MPCA), to determine the compliance of the Facility with the terms and
conditions of its Nationa! Pollutant Discharge Elimination System {NPDES)/State Disposal System (SDS) Permit. The
inspection included a review of the Discharge Monitoring Reports for the time period of November 2016 through March
2019. The inspection yielded two violations: failure to sample for total mercury {once in 2018) and total dissolved solids
(once in 2017), and exceedance of effiuent limitations for total suspended solids (TSS) during one month of 2018. To correct
these violations, the Permittee submitted: (a) its standard operating procedures for monitoring/sampling, and (b) a
summary of actions taken to mitigate TSS exceedances at the Facility. Other violations of terms and conditions set forth in
the NPDES/SDS permit have been noted since the inspection but cannot be disclosed at this time, pending further action by
the MPCA. For compliance and enforcement questions, please contact Cara Omana at 651-757-2891.



3

€0

a1
1
6L
E€
9¢
€9
61
810
86
69
9

A"

10

v
Lc
v'e
LE
0T
10
86
9s
9's
v
£y

ny

91

10

88
1
8¢
1¢
ot
[A%¢
L6
€9
LS
2]
6'v

inf

81
9

ST
90
290
8 96
[43 9't
L't T'€
74" Tz
£l [4)
9T’0  ¥T0
L6 16
€9 66
9 8'8
85 74
€S €9
unr Aegy
61 6T

A
T

E¥o S0
£l

<90

98 9L 6v
Ly Le 1T
6'¢ S'¢ 81

14 61 91
6T0 vT0 €10
96 L6 86
69T 611 09
L1 91 8L
il £6 85
[4* 1 L8

Adyy Jeal qa4

1T 10 6 9ded
89EYZ00NIW

€80

9
[4rs
1T

0t
LT°0
L6
€01
€T
69
L8

uer

0

€90
8s

6T

Tz
91’0
86
Ly
9
8¢
(4]

23g

8'1

€0

19
€e

e
[4l8]
86
LS
69

[43

SE0

[44
L't
£
6Z1
ot
600
86
3r
[4]

P/8
P/3Y
/3%
1/8w

/3w

/3w
/8w

1/3w
1/8u
ey
aow